



中国认可  
国际互认  
检测  
TESTING  
CNAS L4157

# Test Report

**Sample Name:** PD1611M1X1E-Tofu Cat Litter-AUG162025

**Applicant:** Danke Co.,Ltd.

**Testing Purpose:** Entrust Testing

Centre Testing International (Qingdao) Co., Ltd.

[www.cti-cert.com](http://www.cti-cert.com)



Verification code: CJBC

# Test Report

Report No.: A2250603908201008

Page 1 of 3

**Applicant:** Danke Co.,Ltd.

**Address:** Room 301, Third Floor, No. 165 Guangfu West Road, Putuo District, Shanghai,  
China

**Sample Information:**

Sample Name : PD1611M1X1E-Tofu Cat Litter-AUG162025  
CTI Sample No. : FFR23201008  
Sample Quantity : 2.4kg  
Sample Status : solid  
Product Date : AUG162025  
Specification : 2.4kg/bag  
Sample Received Date : 2025/08/19  
Sample Tested Date : 2025/08/19 ~ 2025/08/25

**Test Item(s):** Formaldehyde, Aflatoxin B<sub>1</sub> , Total Bacterial Count

**Test Result(s):** Please refer to the following page(s)

Complied by:

Reviewed by:

Approved by:

Date:

2025/08/25

Technical Director  
Centre Testing International (Qingdao) Co., Ltd. Room 001-002, B1/F., Building 1, 1-4/F., Building 1, 4-5/F.,  
Building 3, No.39, Fengmao Road, Gaoxin District, Qingdao, Shandong, China

Test Report

Report No.: A2250603908201008 Page 2 of 3

Test Result(s):

| No.   | Test Item                | Unit  | Test Result          | Test Method     |
|-------|--------------------------|-------|----------------------|-----------------|
| 1     | Formaldehyde             | mg/kg | Not detected( < 2.0) | NY/T 3292-2018  |
| 2     | Aflatoxin B <sub>1</sub> | μg/kg | Not detected( < 2.0) | NY/T 2071-2011  |
| 3     | Total Bacterial Count    | CFU/g | 2.8×10 <sup>3</sup>  | GB/T 13093-2023 |
| Blank |                          |       |                      |                 |

Photo(s) of the sample(s)



# Test Report

Report No.: A2250603908201008

Page 3 of 3

## Statement:

1. This report is considered invalidated in one or more of the following conditions: no approval signature; no testing seal of CTI; no cross-page seal; altered; a copy without the red testing seal of CTI.
2. Without written approval of CTI, this report shall not be reproduced partly.
3. The sample Information is provided by the customer, and the results shown in this test report refer only to the sample(s) tested.
4. Unauthorized use of the test results for improper publicity is impermissible.
5. Objection to the test results should be raised within 5 working days from the date of receiving the report, otherwise it will not be accepted.
6. Scan the QR code on the first page of the report, or input the report number and verification code on this official website: <https://mycti.cti-cert.com>, to verify the authenticity of the report. For any question, please contact by e-mail: [fdd.checkreport@cti-cert.com](mailto:fdd.checkreport@cti-cert.com).
7. All/part of the test items in this report are not in the scope of qualification confirmation accreditation, and should be only used for scientific research, teaching, internal quality control and product development of enterprise.

\*\*\* End of report \*\*\*